

Abbreviated Package Insert	
Seal Product Monograph for complete Product Information	
"ELONOX"	
Enoxaparin sodium	
Solution for Injection, 100 mg/mL, Subcutaneous or Intravenous Use	
30 mg/0.3 mL, 40 mg/0.4 mL, 60 mg/0.6 mL, 80 mg/0.8 mL, 100 mg/mL, Pre-filled syringes	
Anticoagulant/Antithrombotic Agent	

1 INDICATIONS

- Enoxaparin sodium is indicated for:
- The prophylaxis of thromboembolic disorders (deep vein thrombosis) in patients undergoing:
 - orthopedic surgery of the hip or knee. In addition, ELONOX is indicated in hospital or after hospital discharge for long-term prevention of venous thromboembolic diseases following hip replacement surgery.
 - high risk abdominal, gynecological, or urological surgeries;
 - colorectal surgery.
 - The prophylaxis of deep vein thrombosis (DVT) in medical patients who are at moderate risk of DVT and who are bedridden due to moderate to severe acute cardiac insufficiency (NYHA Class III or IV heart failure), acute respiratory failure (requiring or complicating chronic respiratory insufficiency) not requiring ventilatory support and acute respiratory infections (excluding septic shock), who require short-term prophylaxis of deep vein thrombosis;
 - The prevention of thrombus formation in the extra-corporeal circulation during hemodialysis. ELONOX is also indicated for:
 - The treatment of deep vein thrombosis, with or without pulmonary embolism.
 - The treatment of unstable angina or non-Q-wave myocardial infarction, concurrently with ASA.
 - Treatment of acute ST-segment Elevation Myocardial Infarction (STEMI), including patients to be managed medically or with subsequent Percutaneous Coronary Intervention (PCI).

- Indications have been granted on the basis of information from Enox and Enox HP and the reference biologic drug Lovenox and Lovenox HP.

1.1 Pediatrics

- Enoxaparin sodium is not available in Canada; therefore, Health Canada has not authorized an indication for pediatric use.

1.2 Geriatrics

- Enoxaparin sodium is not available in Canada; therefore, Health Canada has not authorized an indication for pediatric use.

2 CONTRAINDICATIONS

- Enoxaparin sodium is contraindicated in patients who are hypersensitive to this drug or to any ingredient in the formulation, including any non-medicinal ingredient, or component of the container. It is also contraindicated in patients with active or suspected bleeding.

- Enoxaparin sodium is contraindicated in patients with active or suspected immunologically-mediated heparin-induced thrombocytopenia (delayed onset severe thrombocytopenia), within the past 100 days, or in patients in whom an *in vitro* platelet aggregation test in the presence of enoxaparin is also not indicated under the following situations:

- Acute or subacute bacterial endocarditis;
- Active bleeding;
- Major blood clotting disorders;
- Active gastric or duodenal ulcer;
- Hemorrhagic cerebrovascular accident (except if there are systemic emboli);
- Severe uncontrolled hypertension;
- Acute or hemorrhagic retinopathy;
- Other conditions or diseases involving an increased risk of hemorrhage;
- Injuries to and operations on the brain, spinal cord, eyes and ears;
- Spinal/epidural anesthesia is contraindicated where repeated treatment doses of enoxaparin sodium 1 mg/kg every 12 hours or 1.5 mg/kg every 6 hours are required, due to an increased risk of bleeding.

4 DOSAGE AND ADMINISTRATION

4.1 Dosing Considerations

- ELONOX must not be administered by the intramuscular route.**

Subcutaneous Injection
Enoxaparin sodium should be administered by subcutaneous injection for the prevention of venous thromboembolic disease, treatment of deep vein thrombosis, treatment of unstable angina and non-Q-wave myocardial infarction and treatment of acute ST-segment Elevation Myocardial Infarction.

For subcutaneous use Enoxaparin should not be mixed with other injections or infusions.

Intravenous bolus injection
For acute ST-segment Elevation Myocardial Infarction, treatment is to be initiated with a single intravenous bolus injection immediately followed by a subcutaneous injection.

4.2 Recommended Dose and Dosage Adjustment

Prophylaxis in patients at risk for venous thromboembolism following hip or knee surgery (i.e. orthopedic surgery)
Enoxaparin sodium is indicated in patients at risk for DVT every 12 hours administered by subcutaneous injection. Provided that hemostasis has been established, the initial dose should be given 12 to 24 hours after surgery. The usual duration of treatment is from 7 to 14 days.

Treatment should be continued for as long as the risk of DVT persists. Continued therapy with ELONOX 40 mg once daily for 3 weeks following the initial phase of thromboprophylaxis in hip replacement surgery patients has been proven to be beneficial.

Prophylaxis in patients at risk of thromboembolism following abdominal or colorectal surgery
In patients undergoing abdominal surgery who are at risk for thrombotic complications, the recommended dose of ELONOX 40 mg (4.000 IU) once daily by subcutaneous injection, with the initial dose given 2 hours prior to surgery (see 7 WARNINGS AND PRECAUTIONS, General, Selection of General Surgery Patients). The usual duration of treatment is from 7 to 10 days for a maximum of 7 days.

Patients at high risk for thrombotic complications should follow high risk abdominal, gynecological or urological and colorectal surgery, for cancer, who are at risk of bleeding may benefit from an extended prophylaxis up to 4 weeks.

Prophylaxis in Medical Patients
In medical patients at risk for deep vein thrombosis due to severely restricted mobility during acute illness (see 7 WARNINGS AND PRECAUTIONS, General, Selection of Medical Patients), the recommended dose of ELONOX 40 mg (4.000 IU) once daily by subcutaneous injection. The usual duration of administration is 6 to 16 days.

Treatment of Deep Vein Thrombosis with or without Pulmonary Embolism
Enoxaparin can be administered subcutaneously either as 1.5 mg/kg once daily or twice daily injections (see 4.5 MISSED DOSES).

The 1.5 mg/kg once daily dose is the equivalent of 150 IU/kg and should be given at the same time every day. The single daily dose should not exceed 1800 IU. The expected plasma anti-Xa levels during subcutaneous treatment, when enoxaparin is used as 1.5 mg/kg once daily are approximately 0.3 to 0.3 IU anti-Xa/mL before injection and 1.7 to 1.8 IU anti-Xa/mL 3 to 4 hours post injection. The measurement of plasma anti-Xa levels depends on the experimental conditions of the assay, particularly on the reference standard used.

In patients with complicated thrombotic disorders (i.e. with increased risk of recurrent venous thromboembolism (VTE) such as obese patients, cancer patients or patients with syndromic PE), a dose of 1 mg/kg administered twice daily is recommended. This is the equivalent of 100 IU/kg. The expected plasma anti-Xa levels during subcutaneous treatment, when enoxaparin is used as the reference standard, would be 0.3 to 0.3 IU anti-Xa/mL before injection and 1.15 to 1.15 IU anti-Xa/mL 3 to 4 hours post injection.

Dual anticoagulant therapy should be initiated as soon as possible, and ELONOX should be continued until a therapeutic anticoagulant has been achieved (INR 2 to 3), in general for approximately 7 days.

Treatment of Unstable Angina or non-Q-wave Myocardial Infarction
The recommended dose of ELONOX is 1 mg/kg every 12 hours by subcutaneous injection. This is the equivalent of 100 IU/kg. The maximum dose should not exceed 10.000 IU/24 hours. The expected plasma anti-Xa levels during intravenous treatment would be 0.3 to 0.3 IU anti-Xa/mL before injection and 1.15 to 1.15 IU anti-Xa/mL 3 to 4 hours after injection. Treatment should continue for a minimum of 2 days until clinical stabilization has been achieved, in general, for 10 to 14 days. The effect of the short-term treatment was sustained for a one-year period.

Concomitant therapy with acetylsalicylic acid (ASA) 100 to 325 mg once daily is recommended (see 7 WARNINGS AND PRECAUTIONS, Peri-Operative considerations-Pericardiac coronary revascularization procedures).

Treatment of acute ST-segment Elevation Myocardial Infarction
In patients with acute ST-segment elevation myocardial infarction, the recommended dose of ELONOX is a single intravenous bolus of 30 mg plus a 1 mg/kg subcutaneous dose followed by 1 mg/kg administered subcutaneously every 12 hours (maximum 100 mg for each of the first two subcutaneous doses only, followed by 1 mg/kg subcutaneous dosing for the remaining doses). For dosage in patients: 75 years of age, see section below entitled Geriatrics. When administered in conjunction with a thrombotic (fibrin specific or non-fibrin specific), ELONOX injection should be given between 15 minutes before and 30 minutes after the start of fibrinolytic therapy. All patients should receive acetylsalicylic acid (ASA) as soon as they are identified as having STEMI and maintained with 75 to 325 mg once daily unless contraindicated. The recommended duration of ELONOX treatment is 8 days or until hospital discharge, whichever comes first.

For patients managed with Percutaneous Coronary Intervention (PCI):
In patients with chronic renal failure, undergoing hemodialysis, and that are not at high risk of hemorrhage, the following dosages is recommended:

- Optimization of dosage is required for each individual patient. Different clotting stimuli are produced by different dialysis circuits and membranes, and there is inter-patient variability;
- A starting dose of enoxaparin, ranging from 0.5 - 1.0 mg/kg, can be administered into the arterial line of the circuit at the beginning of the dialysis session. The effect of this dose range is usually sufficient for a 4-hour session. This dose range recommendation stem from results in published clinical studies (see 16 CLINICAL TRIALS);
- Doses in subsequent dialysis session can be adjusted, based on the outcome of the previous dialysis.

Geriatrics (75 years of age)
For treatment of acute ST-segment Elevation Myocardial Infarction in geriatric patients: 75 years of age, do not use an initial intravenous bolus. Initiate dosing with 0.75 mg/kg subcutaneously every 12 hours (maximum 75 mg for each of the first two subcutaneous doses only, followed by 0.75 mg/kg subcutaneous dosing for the remaining doses). No dose adjustment is necessary for other indications in geriatric patients unless kidney function is impaired.

Use in Patients with Renal Impairment
All patients with renal impairment treated with low molecular weight heparins should be monitored closely. Exposure to enoxaparin increases with degree of renal impairment. In patients with renal impairment,

the increased exposure to enoxaparin has been shown to increase risk of bleeding (see 10.3 Pharmacokinetics, Special Populations and Conditions, Renal Insufficiency). For the prevention of thrombotic formation in the extra corporeal circulation during hemodialysis, 2 pre-filled syringes with protective shield per blister, each in individual blister pack, and 2 single dose 100 mg/6 mL, pre-filled syringes 27 G 1/2 inch in packs of 10 syringes per carton, are recommended.

The 2 pre-filled syringes with protective shield per blister, each in individual blister pack, and 2 single dose 100 mg/6 mL, pre-filled syringes 27 G 1/2 inch in packs of 10 syringes per carton, are recommended.

A dosage adjustment is required for patients with severe renal impairment (creatinine clearance < 30 mL/min). Subcutaneous or intravenous use of Enoxaparin sodium is contraindicated in patients with severe renal impairment.

The following dosage adjustments are recommended for prophylaxis and treatment in patients with severe renal impairment:

- For prophylaxis in conjunction with hip or knee orthopedic surgery, the recommended dosage is **30 mg 1.000 IU once daily** administered by subcutaneous injection.
- For prophylaxis in conjunction with abdominal or colorectal surgery, or for prophylaxis in medical patients at risk of DVT, the recommended dosage is **20 mg (2.000 IU) or 30 mg (3.000 IU) once daily** administered by subcutaneous injection.
- For treatment of deep vein thrombosis, with or without pulmonary embolism, the recommended dosage is **1.5 mg/kg once daily**.

For patients with moderate angina or non-Q-wave myocardial infarction, the recommended dosage is **1 mg/kg once daily**.

For treatment of acute ST-segment Elevation Myocardial Infarction, the recommended dosage is **30 mg single intravenous bolus plus a 1 mg/kg subcutaneous dose followed by 1 mg/kg administered subcutaneously once daily** (Maximum 100 mg for first subcutaneous dose only).

For treatment of acute ST-segment Elevation Myocardial Infarction in geriatric patients: 75 years of age, do not use an initial intravenous bolus. Initiate dosing with 0.75 mg/kg subcutaneously every 12 hours (maximum 75 mg for each of the first two subcutaneous doses only, followed by 0.75 mg/kg subcutaneous dosing for the remaining doses). No dose adjustment is necessary for other indications in geriatric patients unless kidney function is impaired.

Use in Patients with Renal Impairment
All patients with renal impairment treated with low molecular weight heparins should be monitored closely. Exposure to enoxaparin increases with degree of renal impairment. In patients with renal impairment,

the increased exposure to enoxaparin has been shown to increase risk of bleeding (see 10.3 Pharmacokinetics, Special Populations and Conditions, Renal Insufficiency). For the prevention of thrombotic formation in the extra corporeal circulation during hemodialysis, 2 pre-filled syringes with protective shield per blister, each in individual blister pack, and 2 single dose 100 mg/6 mL, pre-filled syringes 27 G 1/2 inch in packs of 10 syringes per carton, are recommended.

The 2 pre-filled syringes with protective shield per blister, each in individual blister pack, and 2 single dose 100 mg/6 mL, pre-filled syringes 27 G 1/2 inch in packs of 10 syringes per carton, are recommended.

A dosage adjustment is required for patients with severe renal impairment (creatinine clearance < 30 mL/min). Subcutaneous or intravenous use of Enoxaparin sodium is contraindicated in patients with severe renal impairment.

The following dosage adjustments are recommended for prophylaxis and treatment in patients with severe renal impairment:

- For prophylaxis in conjunction with hip or knee orthopedic surgery, the recommended dosage is **30 mg 1.000 IU once daily** administered by subcutaneous injection.
- For prophylaxis in conjunction with abdominal or colorectal surgery, or for prophylaxis in medical patients at risk of DVT, the recommended dosage is **20 mg (2.000 IU) or 30 mg (3.000 IU) once daily** administered by subcutaneous injection.
- For treatment of deep vein thrombosis, with or without pulmonary embolism, the recommended dosage is **1.5 mg/kg once daily**.

For patients with moderate angina or non-Q-wave myocardial infarction, the recommended dosage is **1 mg/kg once daily**.

For treatment of acute ST-segment Elevation Myocardial Infarction, the recommended dosage is **30 mg single intravenous bolus plus a 1 mg/kg subcutaneous dose followed by 1 mg/kg administered subcutaneously once daily** (Maximum 100 mg for first subcutaneous dose only).

For treatment of acute ST-segment Elevation Myocardial Infarction in geriatric patients: 75 years of age, do not use an initial intravenous bolus. Initiate dosing with 0.75 mg/kg subcutaneously every 12 hours (maximum 75 mg for each of the first two subcutaneous doses only, followed by 0.75 mg/kg subcutaneous dosing for the remaining doses). No dose adjustment is necessary for other indications in geriatric patients unless kidney function is impaired.

Use in Patients with Renal Impairment
All patients with renal impairment treated with low molecular weight heparins should be monitored closely. Exposure to enoxaparin increases with degree of renal impairment. In patients with renal impairment,

the increased exposure to enoxaparin has been shown to increase risk of bleeding (see 10.3 Pharmacokinetics, Special Populations and Conditions, Renal Insufficiency). For the prevention of thrombotic formation in the extra corporeal circulation during hemodialysis, 2 pre-filled syringes with protective shield per blister, each in individual blister pack, and 2 single dose 100 mg/6 mL, pre-filled syringes 27 G 1/2 inch in packs of 10 syringes per carton, are recommended.

The 2 pre-filled syringes with protective shield per blister, each in individual blister pack, and 2 single dose 100 mg/6 mL, pre-filled syringes 27 G 1/2 inch in packs of 10 syringes per carton, are recommended.

A dosage adjustment is required for patients with severe renal impairment (creatinine clearance < 30 mL/min). Subcutaneous or intravenous use of Enoxaparin sodium is contraindicated in patients with severe renal impairment.

The following dosage adjustments are recommended for prophylaxis and treatment in patients with severe renal impairment:

- For prophylaxis in conjunction with hip or knee orthopedic surgery, the recommended dosage is **30 mg 1.000 IU once daily** administered by subcutaneous injection.
- For prophylaxis in conjunction with abdominal or colorectal surgery, or for prophylaxis in medical patients at risk of DVT, the recommended dosage is **20 mg (2.000 IU) or 30 mg (3.000 IU) once daily** administered by subcutaneous injection.
- For treatment of deep vein thrombosis, with or without pulmonary embolism, the recommended dosage is **1.5 mg/kg once daily**.

For patients with moderate angina or non-Q-wave myocardial infarction, the recommended dosage is **1 mg/kg once daily**.

For treatment of acute ST-segment Elevation Myocardial Infarction, the recommended dosage is **30 mg single intravenous bolus plus a 1 mg/kg subcutaneous dose followed by 1 mg/kg administered subcutaneously once daily** (Maximum 100 mg for first subcutaneous dose only).

For treatment of acute ST-segment Elevation Myocardial Infarction in geriatric patients: 75 years of age, do not use an initial intravenous bolus. Initiate dosing with 0.75 mg/kg subcutaneously every 12 hours (maximum 75 mg for each of the first two subcutaneous doses only, followed by 0.75 mg/kg subcutaneous dosing for the remaining doses). No dose adjustment is necessary for other indications in geriatric patients unless kidney function is impaired.

Use in Patients with Renal Impairment
All patients with renal impairment treated with low molecular weight heparins should be monitored closely. Exposure to enoxaparin increases with degree of renal impairment. In patients with renal impairment,

the increased exposure to enoxaparin has been shown to increase risk of bleeding (see 10.3 Pharmacokinetics, Special Populations and Conditions, Renal Insufficiency). For the prevention of thrombotic formation in the extra corporeal circulation during hemodialysis, 2 pre-filled syringes with protective shield per blister, each in individual blister pack, and 2 single dose 100 mg/6 mL, pre-filled syringes 27 G 1/2 inch in packs of 10 syringes per carton, are recommended.

The 2 pre-filled syringes with protective shield per blister, each in individual blister pack, and 2 single dose 100 mg/6 mL, pre-filled syringes 27 G 1/2 inch in packs of 10 syringes per carton, are recommended.

A dosage adjustment is required for patients with severe renal impairment (creatinine clearance < 30 mL/min). Subcutaneous or intravenous use of Enoxaparin sodium is contraindicated in patients with severe renal impairment.

The following dosage adjustments are recommended for prophylaxis and treatment in patients with severe renal impairment:

- For prophylaxis in conjunction with hip or knee orthopedic surgery, the recommended dosage is **30 mg 1.000 IU once daily** administered by subcutaneous injection.
- For prophylaxis in conjunction with abdominal or colorectal surgery, or for prophylaxis in medical patients at risk of DVT, the recommended dosage is **20 mg (2.000 IU) or 30 mg (3.000 IU) once daily** administered by subcutaneous injection.
- For treatment of deep vein thrombosis, with or without pulmonary embolism, the recommended dosage is **1.5 mg/kg once daily**.

For patients with moderate angina or non-Q-wave myocardial infarction, the recommended dosage is **1 mg/kg once daily**.

For treatment of acute ST-segment Elevation Myocardial Infarction, the recommended dosage is **30 mg single intravenous bolus plus a 1 mg/kg subcutaneous dose followed by 1 mg/kg administered subcutaneously once daily** (Maximum 100 mg for first subcutaneous dose only).

For treatment of acute ST-segment Elevation Myocardial Infarction in geriatric patients: 75 years of age, do not use an initial intravenous bolus. Initiate dosing with 0.75 mg/kg subcutaneously every 12 hours (maximum 75 mg for each of the first two subcutaneous doses only, followed by 0.75 mg/kg subcutaneous dosing for the remaining doses). No dose adjustment is necessary for other indications in geriatric patients unless kidney function is impaired.

Use in Patients with Renal Impairment
All patients with renal impairment treated with low molecular weight heparins should be monitored closely. Exposure to enoxaparin increases with degree of renal impairment. In patients with renal impairment,

the increased exposure to enoxaparin has been shown to increase risk of bleeding (see 10.3 Pharmacokinetics, Special Populations and Conditions, Renal Insufficiency). For the prevention of thrombotic formation in the extra corporeal circulation during hemodialysis, 2 pre-filled syringes with protective shield per blister, each in individual blister pack, and 2 single dose 100 mg/6 mL, pre-filled syringes 27 G 1/2 inch in packs of 10 syringes per carton, are recommended.

The 2 pre-filled syringes with protective shield per blister, each in individual blister pack, and 2 single dose 100 mg/6 mL, pre-filled syringes 27 G 1/2 inch in packs of 10 syringes per carton, are recommended.

A dosage adjustment is required for patients with severe renal impairment (creatinine clearance < 30 mL/min). Subcutaneous or intravenous use of Enoxaparin sodium is contraindicated in patients with severe renal impairment.

The following dosage adjustments are recommended for prophylaxis and treatment in patients with severe renal impairment:

- For prophylaxis in conjunction with hip or knee orthopedic surgery, the recommended dosage is **30 mg 1.000 IU once daily** administered by subcutaneous injection.
- For prophylaxis in conjunction with abdominal or colorectal surgery, or for prophylaxis in medical patients at risk of DVT, the recommended dosage is **20 mg (2.000 IU) or 30 mg (3.000 IU) once daily** administered by subcutaneous injection.
- For treatment of deep vein thrombosis, with or without pulmonary embolism, the recommended dosage is **1.5 mg/kg once daily**.

For patients with moderate angina or non-Q-wave myocardial infarction, the recommended dosage is **1 mg/kg once daily**.

For treatment of acute ST-segment Elevation Myocardial Infarction, the recommended dosage is **30 mg single intravenous bolus plus a 1 mg/kg subcutaneous dose followed by 1 mg/kg administered subcutaneously once daily** (Maximum 100 mg for first subcutaneous dose only).

For treatment of acute ST-segment Elevation Myocardial Infarction in geriatric patients: 75 years of age, do not use an initial intravenous bolus. Initiate dosing with 0.75 mg/kg subcutaneously every 12 hours (maximum 75 mg for each of the first two subcutaneous doses only, followed by 0.75 mg/kg subcutaneous dosing for the remaining doses). No dose adjustment is necessary for other indications in geriatric patients unless kidney function is impaired.

Use in Patients with Renal Impairment
All patients with renal impairment treated with low molecular weight heparins should be monitored closely. Exposure to enoxaparin increases with degree of renal impairment. In patients with renal impairment,

the increased exposure to enoxaparin has been shown to increase risk of bleeding (see 10.3 Pharmacokinetics, Special Populations and Conditions, Renal Insufficiency). For the prevention of thrombotic formation in the extra corporeal circulation during hemodialysis, 2 pre-filled syringes with protective shield per blister, each in individual blister pack, and 2 single dose 100 mg/6 mL, pre-filled syringes 27 G 1/2 inch in packs of 10 syringes per carton, are recommended.

The 2 pre-filled syringes with protective shield per blister, each in individual blister pack, and 2 single dose 100 mg/6 mL, pre-filled syringes 27 G 1/2 inch in packs of 10 syringes per carton, are recommended.

A dosage adjustment is required for patients with severe renal impairment (creatinine clearance < 30 mL/min). Subcutaneous or intravenous use of Enoxaparin sodium is contraindicated in patients with severe renal impairment.

The following dosage adjustments are recommended for prophylaxis and treatment in patients with severe renal impairment:

- For prophylaxis in conjunction with hip or knee orthopedic surgery, the recommended dosage is **30 mg 1.000 IU once daily** administered by subcutaneous injection.
- For prophylaxis in conjunction with abdominal or colorectal surgery, or for prophylaxis in medical patients at risk of DVT, the recommended dosage is **20 mg (2.000 IU) or 30 mg (3.000 IU) once daily** administered by subcutaneous injection.
- For treatment of deep vein thrombosis, with or without pulmonary embolism, the recommended dosage is **1.5 mg/kg once daily**.

For patients with moderate angina or non-Q-wave myocardial infarction, the recommended dosage is **1 mg/kg once daily**.

For treatment of acute ST-segment Elevation Myocardial Infarction, the recommended dosage is **30 mg single intravenous bolus plus a 1 mg/kg subcutaneous dose followed by 1 mg/kg administered subcutaneously once daily** (Maximum 100 mg for first subcutaneous dose only).

For treatment of acute ST-segment Elevation Myocardial Infarction in geriatric patients: 75 years of age, do not use an initial intravenous bolus. Initiate dosing with 0.75 mg/kg subcutaneously every 12 hours (maximum 75 mg for each of the first two subcutaneous doses only, followed by 0.75 mg/kg subcutaneous dosing for the remaining doses). No dose adjustment is necessary for other indications in geriatric patients unless kidney function is impaired.

Use in Patients with Renal Impairment
All patients with renal impairment treated with low molecular weight heparins should be monitored closely. Exposure to enoxaparin increases with degree of renal impairment. In patients with renal impairment,

the increased exposure to enoxaparin has been shown to increase risk of bleeding (see 10.3 Pharmacokinetics, Special Populations and Conditions, Renal Insufficiency). For the prevention of thrombotic formation in the extra corporeal circulation during hemodialysis, 2 pre-filled syringes with protective shield per blister, each in individual blister pack, and 2 single dose 100 mg/6 mL, pre-filled syringes 27 G 1/2 inch in packs of 10 syringes per carton, are recommended.

The 2 pre-filled syringes with protective shield per blister, each in individual blister pack, and 2 single dose 100 mg/6 mL, pre-filled syringes 27 G 1/2 inch in packs of 10 syringes per carton, are recommended.

A dosage adjustment is required for patients with severe renal impairment (creatinine clearance < 30 mL/min). Subcutaneous or intravenous use of Enoxaparin sodium is contraindicated in patients with severe renal impairment.

The following dosage adjustments are recommended for prophylaxis and treatment in patients with severe renal impairment:

- For prophylaxis in conjunction with hip or knee orthopedic surgery, the recommended dosage is **30 mg 1.000 IU once daily** administered by subcutaneous injection.
- For prophylaxis in conjunction with abdominal or colorectal surgery, or for prophylaxis in medical patients at risk of DVT, the recommended dosage is **20 mg (2.000 IU) or 30 mg (3.000 IU) once daily** administered by subcutaneous injection.
- For treatment of deep vein thrombosis, with or without pulmonary embolism, the recommended dosage is **1.5 mg/kg once daily**.

For patients with moderate angina or non-Q-wave myocardial infarction, the recommended dosage is **1 mg/kg once daily**.

For treatment of acute ST-segment Elevation Myocardial Infarction, the recommended dosage is **30 mg single intravenous bolus plus a 1 mg/kg subcutaneous dose followed by 1 mg/kg administered subcutaneously once daily** (Maximum 100 mg for first subcutaneous dose only).

For treatment of acute ST-segment Elevation Myocardial Infarction in geriatric patients: 75 years of age, do not use an initial intravenous bolus. Initiate dosing with 0.75 mg/kg subcutaneously every 12 hours (maximum 75 mg for each of the first two subcutaneous doses only, followed by 0.75 mg/kg subcutaneous dosing for the remaining doses). No dose adjustment is necessary for other indications in geriatric patients unless kidney function is impaired.

Use in Patients with Renal Impairment
All patients with renal impairment treated with low molecular weight heparins should be monitored closely. Exposure to enoxaparin increases with degree of renal impairment. In patients with renal impairment,

the increased exposure to enoxaparin has been shown to increase risk of bleeding (see 10.3 Pharmacokinetics, Special Populations and Conditions, Renal Insufficiency). For the prevention of thrombotic formation in the extra corporeal circulation during hemodialysis, 2 pre-filled syringes with protective shield per blister, each in individual blister pack, and 2 single dose 100 mg/6 mL, pre-filled syringes 27 G 1/2 inch in packs of 10 syringes per carton, are recommended.

The 2 pre-filled syringes with protective shield per blister, each in individual blister pack, and 2 single dose 100 mg/6 mL, pre-filled syringes 27 G 1/2 inch in packs of 10 syringes per carton, are recommended.

A dosage adjustment is required for patients with severe renal impairment (creatinine clearance < 30 mL/min). Subcutaneous or intravenous use of Enoxaparin sodium is contraindicated in patients with severe renal impairment.

The following dosage adjustments are recommended for prophylaxis and treatment in patients with severe renal impairment:

- For prophylaxis in conjunction with hip or knee orthopedic surgery, the recommended dosage is **30 mg 1.000 IU once daily** administered by subcutaneous injection.
- For prophylaxis in conjunction with abdominal or colorectal surgery, or for prophylaxis in medical patients at risk of DVT, the recommended dosage is **20 mg (2.000 IU) or 30 mg (3.000 IU) once daily** administered by subcutaneous injection.
- For treatment of deep vein thrombosis, with or without pulmonary embolism, the recommended dosage is **1.5 mg/kg once daily**.

For patients with moderate angina or non-Q-wave myocardial infarction, the recommended dosage is **1 mg/kg once daily**.

2 pre-filled syringes with protective shield per blister, each in individual blister pack, and 2 single dose 100 mg/6 mL, pre-filled syringes 27 G 1/2 inch in packs of 10 syringes per carton, are recommended.

The 2 pre-filled syringes with protective shield per blister, each in individual blister pack, and 2 single dose 100 mg/6 mL, pre-filled syringes 27 G 1/2 inch in packs of 10 syringes per carton, are recommended.

A dosage adjustment is required for patients with severe renal impairment (creatinine clearance < 30 mL/min). Subcutaneous or intravenous use of Enoxaparin sodium is contraindicated in patients with severe renal impairment.

The following dosage adjustments are recommended for prophylaxis and treatment in patients with severe renal impairment:

- For prophylaxis in conjunction with hip or knee orthopedic surgery, the recommended dosage is **30 mg 1.000 IU once daily** administered by subcutaneous injection.
- For prophylaxis in conjunction with abdominal or colorectal surgery, or for prophylaxis in medical patients at risk of DVT, the recommended dosage is **20 mg (2.000 IU)**